_ SDX D3 SWM SL-Il :lEhNzREAZE
0403-969 SDX D3 SWM SL-ll Additional manual

B /-0 R-—&RESEVHITWLEHICHH S ZSWET,

B COFRAEIFIIMMANT UV I RIVA— =7, FVTRTOy 7HIAICET3EFIDA L5 HT
WET,
SDX D3 SWM SL OPEURERFAE D EITIE e EX A T 2T o T T &L,

W /X—Y)ZXMIEALTIE, SDX D3 SWM SL OPEURERFAE 2B TS\,

B Thank you for purchasing this Hirobo product.

B This manual is only for assembling bearing holder, yoke and radius block.
Please use instruction from this manual instead of instructions from standard SDX D3 SWM SL
OP version.

B For parts list,check partslist section from SDX D3 SWM SL OP version instruction manual.

SDX D3 SWM SL EiR:iEAE SDX D3 SWM SL-Il ;&/nzteAE
SDX D3 SWM SL Instruction manual SDX D3 SWM SL-II Additional manual
3 )(,p/j[/_L\g)%HI ................................................... P. 13 ::> ........................... P2
Main frame assembly
8 )(,]“/;\:—\—zg)ﬂyﬁ- ......................................................... P. 18 ,::> ........................... P. 3
Main gear installation
10 rjj./:/__,_}ﬁry[\ggg);f\ﬁ_\-z ............................................. =210} [==p EXEEERETRTRPTPPEPRRPRPPRPPR P 4
Washout assembly
11 3—7%B®ﬁ"ﬂ_\i ......................................................... P. 20 ,:> ........................... P 4
Yoke assembly
12 3_7/7‘]/_[\“,-]”[,&“_%50)*@_\-‘[ .................................... Po1| =] e, P.5
Yoke and blade holder assembly
13| B2 AUREITA Y 2T INBIRT Y 2 T~ RO Po22f o) [ e P.6
Rotor head, washout, and swashplate installation
26 A= — Ay REBOD A —=) o P32 =D | e, P.7
Rotor head linkage
33 I)‘//j—_ywﬁgag(\:tﬂyg:/zm‘yl\)[/O)EQE ........................ P. 39 ,:> ........................... P. 8
Pitch and Throttle Setting




3

A 2T L— LD
Main frame assembly

U A AT L

Cabin support rubber
AT~ =30
Body mount L=30

Brg. ¢5X¢13X4ZZ

717 —3X8X3

Collar 3X8X3 \ M3X10CS
C\4

&l
S ° c\
FrErR—b
Cabin support
M3F-vh
M3 nut
M3X8CS

AA YT L —A4(R)
Main frame (Right)

=K< b Assy

Servo mount assembly

4 N
MBX1OCS -eevevevevememememerereieenes 4
MB3XTOCS -evevevevemememememeneenenas 4
MB3X8CS oreeereevneremrienenens 10
@ GMNNHNNHHMHNNNHNHNHNHHHHMHI
M3X32PH oeveveveeerevenreeeenennes 9)

\

Brg. 910X¢19X5ZZ

Brg. 10Xg¢19X5Z7Z

919 Brg. 7k )V ¥ —W=60
¢19 bearing holder W=60

Bt h 7 —3X6X5S
Shoulder collar 3X6X5S
BEMEAARI CHAE L £,

Apply quick-dry adhesive to the shoulder

collars to secure them in positions.

SF Brg./F)V¥— ¢13
SF bearing holder ¢13

LRI
Pre-assembled

4 N
MBXI2TS rvvververrrerserisenionees 1
M3 7 B corrneneeennnneessssss 9
M3 nut

\B

K74~ 7~ FL=30

ody mount L=30

RS >

Fuel tank

@
@

717 —3X8X7
Collar 3X8X7

A TL—2A (L)
Main frame (Left)

%\/ Cabin support

SDX-GTVT AT —LAT—
SDX-G radius arm stay

LEi=A

BUf 71 7 —3X6X5S Rubber isolators

Shoulder collar 3X6X5S

BRIEEAR THEAEL £3,

Apply quick-dry adhesive to the shoulder
collars to secure them in positions.

16CS

M3X10CS

717 —3X8X3
Collar 3X8X3

RTA~7ML=30
Body mount L=30

M3XI2TS

M3X8CS
FHLEA AR

Iy R—bT A
Cabin support rubber

! 1f @ D |
T1 7 —3X8XB e 4
Collar 3X8X3
Brg. 610X 19X5ZZ e 4 @ m
(17 1EHAZIE) 55
o . T =3 XX T cevvrreereeeeeiiiinnans 2
(One of them is already assembled.) Collar 3X8X7
H FAE LI R= B s 2
Brg. §5XG13XAZZ vvvveverrrriis 5 | | Cabin support
Bef} 5 T —3X6X5S eeevereneees 4 ¥ PO R—FTh 2
\ Shoulder collar 3X6X5S ) \Cabm support rubber Y




F—bhuabr—2y s

Auto-rotation case ring

X A4 <A MP-181
8 )( { /#—V®EE1¢ . Main mast P-181
Main gear installation e
A)i,a Caution
4 N A i & Caution
:Immmmm ~ANOv o
A 4 YA b Mast lock
M3 .5X10CS eveeereverrerererernene 2 — Main mast
M4X4SS D
© Epmm E| g
£ £

M3X8BCS croveerereerrreraerrassarsnns 4 x| =

M2.6XOIL A Y o 4 .

M2.6X6 countersunk screw 1I81mmD R % I L T

CZEW, (P
@ m Use the holes positioned O
at 181mm. /f@
MAXASS ovvevererreverreerererennenans 2 P
' "N
\ f
A
|A ‘
|

FW ¢12X@18X0.2T -veevvvenees 1

F1 T —3.5X5X5.1 vereeeererereenns 2

Collar 3.5X5X5.1
o /

A £ & Caution

AT ApEWSIEVE [ EF v XAy
ZEULMAXASSE T ITE T,

Pull the main mast up through the mast
lock and fasten with M4X4SS.

AL YA L%
YANUY T % FloEh BT s,
W [FWTFITF 5, Raise the main mast.
Completely lower the
mast lock. <A ay
Mast lock
()e © o )
e 1 —
[

o=
E YAMP ETFICHEUHEVE,
Note: Make sure mast assembly has
no end play.

SDX-G/NA MV F—ba27 T v FASSY
(LA GE)

SDX-G high torque auto-rotation clutch assembly
(Pre-assembled)

M2.6X61ILA
M2.6X6 countersunk screw

SDt 71~ ¥ 80T (DTDS)
SD second gear 80T (DTDS)

SDthy REYNT T 2T
SD second gear housing

M3.5X10CS

717 —3.5X5X5.1
Collar 3.5X5X5.1

SDA A ¥ FV89T
SD main gear 89T

IVOHDLE I
L7280,

The side with the groove
is the upper side.

FW ¢12Xp18X0.2

IR0 5 F12
M35H DR
ZENTWET,

The hole for the
M3.5X10CS is on
the side with a notch.

M3.5X10CS




7+ v aF7 ) MEROMEIL
Washout assembly

M3X15CS -

A X & Caution

DAy aFTybhaANO-IT —
AEISERLTLEEL,

Note washout control arm orientation.

LD

............................ 1

F T —3X4X85F e 2

Collar 3X4X8.5F A ETPATE v g2X11.8
. / Grooved parallel pin 2X11.8
TG

Pre-assembled

F T AT — LP=25
Radius arm P=25

Brg. g4X@8X3FZZ +-vvvvvvvvenvee 4
I

GLSEY 22 cereeeeinneesnnnens 4

¢1.5 E-ring

O 0C—/0

e & TATE 2 92X11.8
\Grooved parallel pin ¢2X11.8

D3V2T VT AT Uy s
D3V2 radius block

Brg. ¢4X@8X3FZZ

' MB3X15CS

KE O IE
*Apply the bolt on the plain surface
side of the radius block.
SSLYF v aay ba—IL7—24
SSL wash control arm

M2X3ss/a

¢l5EY 7
¢1.5 E-ring

i & PATE ©g2X11.8
Grooved parallel pin 2X11.8

ol SEY 7

¢1.5 E-ring

SSLY A v aary ha— )7 — A
SSL wash control arm

M3X22CS

&) DB B IMHH
*Apply the bolt on the slit
side of the radius block.

Brg. g4X¢8X3FZZ

717 —3X4X8.5F
Collar 3X4X8.5F

TN
Pre-assembled

¢l5EY 7
¢1.5 E-ring

7T AT — LP=25
Radius arm P=25

M3X6HK % ¥R b
M3X6 button bolt

,
FZ-V¥% v N— T A

FZ-V damper rubber \

M1.7X5PH

=
11 J— 7 EDHEIL 12k
M3X3SS
Yoke assembly g " Hole
TIGHEH oo s
Pre-assembled SSZIVA E ¥ )k
Ve ~ SSZ-IV spindle
@ (umw A Y FVO L IZARICEDETHIOTL 7280,
M1 TXSPH «vveeeevvreereverrens 8 AT Please make sure that the M3X3SS is screwed into the hole
Pre-assembled on the SSZ-IV spindle.
O (m |y e
M3X6KR Y VR B s 2 'M1.7X5PH AN M3X3SS |
M3X6 button bolt | 2N J 0% M6 S 5 |
o m | AN @( M3X6 button bolt !
~
MB3X3SS ceeverememeremeneneneneneenenes 1 i /(3\ |
FW ¢2.6X¢7.5X0.5T |
- A )R |
| : : Brg. ¢5X¢13X4FZZ i
FW 62.6X67.5X0.5 T ooeeeeeees !
! Brg. ¢5X@13X4FZZ %\ SSZIVA ¥~ K i
| O /«3 ’ SSZ-IV spindle i
' % Q
Bl @
Brg B5XBI3XAF woovveveerninns / ! N |
| FW ¢2.6X67.5X0.5T J |

SSZIVY V8 —F v v T </
SSZ-IV damper cap 4




1o || =7 /T L—FEns—gomT A% s wam
Yoke and blade holder assembly = 5 Warning
FRATHNCIIMEX10R 2RIV A TOEWD % Hig
A zx Warning LTLEE,

: — F7= MEX10R 2> R IVMIERIRICTHL TS,
ZEURILDRTEERICDHT 2OV IH (ERESA1T) # 2L RERILMMSEX10 | | AL RIVNIEEBEOE IR TUVIREEE &V BEIE

%40~45kg-f/cmDIFDHF TNV TLoDUERDFTTZELY, DEHEELIET,

22Oy EIEZTUE D7) RIVMS Lo ERIDH DTSN TV D754 RILE | | Before flying the unit, please check that the button
DBERRE S ICKBHBICKY, TU—RFILE—DBE. RETEBThIHIET, bolt M5X10 is securely tightened.

Apply hard type thread locking agent to the threaded part of the spindle, and | | Also, please note that the button bolt M5X10 has to
screw the button bolt M5X10 tightly at 40 to 45 kg-f/cm tightening torque. be replaced with a new one at regular intervals.

The fail to apply the thread locking agent or to tightly screw the button bolt | [ When the button bolt is not properly tightened, it is
M5X10 may cause the button bolt to fall off or accelerate its fatigue damage, | | Pronetofatiguecrackandcancausefurther
which can result in the blade holder falling off or flying out from the unit. damage.

N

S I TL— KAILS—ES— o ORI XX BH b 5HA0H, EALTS
AN Pre-assembled FE&W, AhTEBZE, TL—RALE—PEEIC LAY E

To BTTL—RANF—EFRF X MHEICOAMmMEBEDH 2V
ZHERLTHVTLEEW,

These shims are only for use if there is excessive side to side
play of the blade grips after this assembly step is completed.
oo It is normal to allow .1 mm of play. Using too many shims will
0V » 7p-7 cause the blade grips to not to rotate smoothly.

O ring P-7
A 7 & Caution

L oL A — REITERL TR,
EA BOBSFIRITT.
Please make sure that I [:E
the shouldered side is
facing inwards.

/17~ 12XISXIF
~_ Collar 12X18X1F
~

Brg. ¢8X@¢16X5A 7 A b
Brg. ¢8X@16X5 thrust

. FW ¢5X¢12X0.8T

\ ~
N
h
N Brg. ¢8X¢16X5 (A i
O - 2 |
YR YRRV F(E) oo 2 .
Pivot bolt (E) A |
N~ i N I
TIFHE0H IS N . R¥ R FM5X10
Pre-assembled Pre-assembled A 7 & Caution Button bolt M5X10
4 N\ N\
WEDKE T WEDNE T
mm T4 Larger hole Smaller hole
J
MSX10R % VR B e 2
M5X10 button bolt R F -
@ @mmmm Brg. g8X@16X5A T A b w2
Bearing ¢8X@¢16X5 thrust W ) 2B
M2.6XOCS ovvevererveneneiviinnennnns 4 Sl RS — < T Make sure (o
Blade holder Grooves are inside apply grease
Brg. ¢8Xpl6 A 7 A k
Bearing 98X@16 thrust
FW ¢5X@12X0.8T -weveveveeeenene 2

Point
e COREMHALET

Standard: Use these holes.

FW ¢8Xg12X0.1T(FH4£H) - 4
(for adjustment)

75 —12X18X1F woevvervvrnnees 2
Collar 12X18X1F
\ J

] EvFr7—L
0 ¥ JPT oo 2 Pitch arm
\O ring P-7 )




O—32—A~AYyRNE/ v 277 R/ ATy 27— FEROBRST

13 Rotor head, washout, and swashplate installation

4 A
M2.6XTOCS -eoveverveeerenrenuennns 2 8 A R MAXS
Botton bolt M4X8
@ [ WL
M4X8K Y VAR B e 2
M4XS8 button bolt
\ y

A i & Caution
EN—UDEFIRO— S~y FEEET
PEELZXTYTY,

Lol ERODATFNhTWBREERESELT

&V,
M2.6X1
All the screws mentioned on this page are 6X10CS

M3X22CS

very important to fix the rotor head in its e

place. Pleas_e make sure that every single Temporary tightening

one of them is securely tightened. N . N .
FIOTAT T 7 HECEY RRJE LS
ESE

AR RIS AT DO L E T
Temporarily tighten the bolts to a
point where it can only move slightly.
Tightenthemcompletely after
adjusting the phase.

-1
Fig. 1

A ZEN

Frame \

FOTAT—4

DML

Mounting TL—FFRNWVF—
location of the Blade holder
radius arm

ATy vaTL—h
Swash plate

=)

! ATy aTIN—
DF5KR—)V
@5 ball of swash
upper plate

B' A
AA' 2 BB'

WARZE LS R - 1OMEBFRIZZR L9
(L TVT AT IR B EL TS,

B EHER AT IR ORATICED T
E3 e

REAH T #E 2 ITF M3X22CS B AR O LT 72
SRS

Fix theradius block sothatthe unit will be
positioned as shown in Fig. 1.

Precise phase adjustment is to be made with
actual flights.

Make sure to completely tighten the M3X22CS
after adjusting the phase.




EyFuy Feey b

Pitch rod (2 sets)

60mm

|

#943mm  Approx. 43 mm

SWMI L N—%

—/AT v anay N
SWM elevator lever/swash rod

— LN

45mm

Approx. 27 mm

~
—Y

HOL s

&
Rotor head linkage

O—42—Avy Rk

26

-

O

|

SWMIJVH Y LN—/AT v atdy F @2ty b

SWM aileron lever/swash rod (2 sets)

M2y RV K e
M2 rod end

-

Approx. 27 mm

Caution

Az

SWM aileron lever

/ATy auay R
/swash rod

SWMI)va » LN—

Yy oy |
Pitch rod

TL— PR, ERICEY F£2ll-> CBRE:

TVWET,
After installing the blade, measure the pitch

and readjust.

=
Pitch rod

SWM elevator lever

SWMI L N—% — L /\N—
/AT vy R
/swash rod

SWM aileron lever

/ATy a2y K
/swash rod

SWMIva v LN—




Dor—DEREEYyF/ZOy M

33 Pitch and Throttle Setting

= —

LDELTE

WY 5%z

O REEBROE Y 77— THERICF— ¥ BATEN TV ARV L%
AL TSV, bLANEIN TV AET -7 %=L
TLESV, GELCIEEEROFHEHY TELZS v, )

@#EEOATY VAT 4 v 7 HRvnE &, (REHEOY Y

F N = T OREN0% T 72130%D & &) A4 TL—FKDE Y
FRAD0N B L), EvFay FOESEZHELEIT,

MKUTHHFDOAAL 7L — RERELTLZE 0,

ALY TL=FOE Yy FAHP0°D L EK-3D L ) IZSWML N
— ATy a2 L=, Uty aTrybharia—)L7—
Ay EvFT—0, EvFRYSrFNay RBEFNZIKFE
2725 T B 2 R MERL TL 72wy,

DKFAZ > TOWRWEA, YT A7 0y 7 BURHLE O
L EvyFuy P, AUy vanay FOES2FELE T,

®IVTATAY 7 ORI EOFTIEEIT- 2013, M2%25%

WCEEMAHFRE 24T, M3X22CS % Ao LT L 728,
OEYFOREELEY > r—Y OABKIILT. 02X180E v F 7k

JJ 2 aIvAy KEMAXASSEBMSEL T 72& Ly,

Yy Fr—2% 24 07 L= FO%HH 5 #80mmlZ
WA, 92X180E v F7R1) V' & b iy FEAFIZL
TEYFIr—=YCllNEd, (XA TL—FadL
b Pl £9. )

Set pitch gauge about 80mm from the main rotor blade tip
and measure. Be sure to keep the g2X 180 pitch horizontal
rod level.

Measure pitch while lifting up a little on the blade for
positive pitch measurement and down a little for negative
pitch measurement.

A & Caution
BT EOR—BE Y 54— (2513040 % A L T
{7Z&,

For best results, use Hirobo’s pitch gauge
2513-040.

$2X

B

into

\
N
[£— K~ 1||MODET | §

I I NAEYF 120 N7
@@ | [@nig]| |Hieh picch OO&X

A A H137.
H H H H Neutral 0

A A o—YyF
e | ey | Low pitch
g | [@ig] |Lovp o —

-12°

@2X180¥ v F RV Zvay K
$2X180 pitch horizontal rod

5 —
MdX4t v P 27 1) 2 —THE» %R
Insert the 82X 180 pitch horizontal rod

dome and lightly fasten using the M4X4
set screws so that it doesn't move.

#780mm
Approx. 80mm

M Pitch setting

(D Verify that not data is input in the transmitter's pitch curve function.
If any data is input, delete it. (Refer to the transmitter instruction
manual for details.)

(2) When the transmitter throttle stick is in neutral (when the transmitter
pitch curve is at 50% or 0%), adjust the pitch rod length so that the
main blade pitch angle is 0°.

* Make sure to adjust both main blades.

(3 When the main blade pitch angle is 0°, verify that the SWM lever,
swash plate, washout control arm, pitch arm and pitch horizontal rod
are all level as shown in Figure-3.

(@ If they are not level, adjust the radius block position and pitch rod
and swash rod length.

(® After adjusting the radius block position, refer to Fig. 2 and readjust
the phase and completely tighten the M3X22CS.

(® After adjusting the pitch setting and linkage, make sure to
remove the 62X180 pitch horizontal rod and the M4X4SS.

Ey FHEBRIEIIL TS,
After the pitch adjustment, make
sure to remove these parts.

180y F k) rriay Kz
7D R=LTFTORIZELAHKR,

M4X4SS

BCIEOE T,

the hole on the bottom of the yoke

T LES BT
W F4,

Lift blade a little
and measure

Yy FayR

@2X180E TR 7 LR

\
= e — . 92X180 pitch horizontal rod

% mm@w \
IR 4,,,,,,,,,,,,,,,,,,,,,,,, ,‘,W . Wm ,,,,,,,,,,,,,,,,,,,,, _
Horizontal i 7 EvTFT—4
FyFnay R ‘ Pitch arm
Pitch rod : N ENArAY
FIT ATy Y °o_. O Ty ba—- )7 —A

__Radius block |

Washout control arm

- g - Mshosteon
7J(qz< ] ﬁ‘ L.ﬂ‘ ATy a7 L—h
Horizontal - Jmbmdtrun, nn s‘; ol LA __Swash plate
a7
ATy yany F
Swash rod \
.
0] @)
R = i SWM L /N—
Horizontal "] fff\\; fﬁ el _SWM lever
) 7o

]




B 57— T70kE M Pitch curve setting

(EEOITVHIZ, SHHORERONHELZEFS\V,) (Refer to your transmitter’s instruction manual for radio specific pitch
KAV TFA4ar Oy FANTOEDLICEDL L) REKD curve setting descriptions).
Yy F 1 —T7HREICT— 7 # AJILTL 28, Adjust your radio’s pitch curve percentages so the following suggested pitch
MEDF—F—1Fa s ¥ a—y 7ax2iHOL DTS, curve degrees are measured on your helicopter at the low, mid and high
TV RN R T TSI R DB E Y. iR B points.
T, Note: actual values can vary depending on engine, muffler, fuel and this

data is a general guideline only.

— K 74 var o1~ e SN
|:E M,\ | | |M0ﬁ8|l | Condition| A/NV ¥ 7 3D A-pu-7-vay
olo] GO Hovering Auto-rotation
NA ¥y F . . .
I ) High pitch 11 12 12
ol ne . -
AU . . .
Hovering 5~55 0 0
1\ i
oE e SN e o a
Low pitch -3 -12 -12
Yy Fn—7 (5%)
Pitch curve (reference)
r]‘i_lj\“l).‘/ﬁ‘ 3D 7}~/};D~?f“/a‘/
to-rotat
overing 100% 100% uto-rotation 100%
]
// 50% 50% 50%
0% 0% 0%
ATA9) 0= AFA9) R AF49) M ATA9) 0= AFA9) R AF49) M ATA) 0= AF49 ) 0 AF49) M
Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High
WAy bV —TORGE M Throttle curve adjustment
A0y MV —=T1E, TV BB Y75 —, BXOYRESICLD A throttle curve can vary due to engine, muffler, fuel types, weather, etc.
TALLE S, TDOF I 72 SE T — 5 E2 ASIL72H EBRICT7I14 b The below graphs are starting points only and will require finer tuning after

LTI LT 7280, first flights have been made.

20y MVH—T (B#E)
Throttle curve (reference)

BN T 3D F—hta—5F—var
Hovering 100% 100% Auto-rotation 100%
N~
/ N
/ 50% 50% 50%
0% 0% 0%

AFA9) 1= AFA9SRE AFA9) M ATA7) 0= AF49) W 25497 M IYVYRITA R

Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Iy Ny FOMETHELZ L

Engine is in idle position or off.




IN—Y )X R
Parts list 0412-347

0414-544

2531-003

@ 2531-001

0414-571

2539-017 / /
) /

\ @»‘B/ /
P, PN 2506-044 /
2500-090 ya
\\

D s >

0414-460

~. 0403-314
0403-315

~
0412-296 ~

''''''' /o 0414-458 \\~\
- . ~ NS e o .
-, 2533-030 L
R -
/ N
N
)
|
|
|
|
|
|
|
| |
|
| 2532-044 |
| 2532-015 0412-330 |
| - |
(5 .
| M oL |
i 2506-035 | 2500-044 |
. 2521-136 !
! 2524-014 2530005 | 5500091 |
| % 0412-329 |
} & @TMOM !
g 1 (R—=VHFEEHYEEADT,
2522-045 Soronmps oL |
| FEme,) |
(Use 2506-041 as a substitute, H
| /) since the actual part is not sold |
\ separately.) H
| |
| |
| |

\ 2539-009



2 — FNo. % AN BEIRATIE (1) i %
Code No. Part Q'ty Price (Yen) Remarks
0403314 | Ry rxrggq ﬁﬁi&%o@?&?ﬁfﬂ% N ;SEEt 12,500
0403-315 ;i:riu}'(sjjr,]r;rfle/trrlc/ar mlger b;;ézfggoé Z;rb?;n;> ! ;sfett 16,800
0412:296 | 3371V Grmpor rubber 2 400
0412-327 | S5V L ARV 1 7,500
0412329 | % g;ge_sp;éf;{%_” 4 2,500
0412-330 &ZS@;@Z}Z M 4 2,000
0412343 | 5L Eltéht;“ = 1 5,000
0414-458 | 5321V ij;;;j;jg Y7 1 1,600 j'\‘,i‘;/}?jcrews
0a14-460 | SN T ST e T ! 500
0414-462 gg%%’,’;&g ;int" 7 1 900
0414-467 Zazlz RSt 2 300
0414-543 gg% '\?v:js-h‘;u:t/cian’o?a';rnj shEeTes 1 4,000
oa1dsaa | X ot o ! 500
0414-561 | D3V2 72 T A TH Y 1 3,000
0414571 | ST~ 7 1 12,000
2500-044 | Brg. 08Xo16X5 ZZ 2 1,200
2500-073 | Brg. 04Xo8X3FZZ 2 1,200
2500-090 | Brg. 05Xo13X4F 2Z 2 1,200
oo | BEAZAT e |
2505-007 m?:yfofni b 10 200
2506-035 | FW 08Xe12X0.1T 10 400
2506-041 | FW 05Xe12X1.5T 5 600
2506-044 | F 02307 X032 biack 10 300
2507-001 g{g%‘gﬂé 7 10 100
2509009 | (205 FIEE S oA 2 300
2521094 | 2l TRaNS S 2 500
25214136 | [ 12XISXIF 2 500
2522:05 | BILOR T 2 et vod Maxg0 5 1500
2524-014 | M2U Y Fom o B 10 500
2529-003 8-]311;; 4 2 300
2530005 | 57 b &;v ~ (E) 2 300
2531001 | &7 A ) 2T M3X3 10 300
2531006 | G2/ chom MOX3 (Uit 10 300
2532-007 ?agsérzwﬁz;éf —M3X22 10 400
2532-015 (jZFa;’SZer:J;?\/IZ)]()l o M3XIS 10 400
2532039 | ;“sZer;%.é’x’é —M2.6X6 10 400
2532:04 | L7 TR ey A 2 400
2532-051 é;f s‘:r;;?vé.gxifo_ M2.6X10 10 400
2533030 | For head sorow M1TRS 20 400
2539009 | Bl X 2 300
2539017 | [h ¥ ¥R b M3X6 2 300
2539-029 | o L 2 300

11




2532-002

S——=¢X

0412-172

2538-012

0412-259

— 0412-171

@
Q| |
e
\ o
@\ 0412-348

I — FNo. e AE BLR AR (H) e
Code No. Part Q'ty Price (Yen) Remarks

SDt v RE¥EY NG T T
0412-171 SD second gear 80T 1 3,300

019 Brg. 7k )L ¥ — W=60 13X + Y - Brg )&
0412-172 019 Bearing holder W=60 1 set 2,200 Bearing and screws attached

SD+ 7 >~ F¥¥ 80T (DTDS)
0412-259 SD second gear 80T (DTDS) 1 3,000

SDX-G¥xy v 7y — 150 N A =N
0412-348 SDX-G cabin Green 1 set 9,800 With cabin damper rubbers

Fy v T A7) 2 —M3X8
2532-002 Cap screw M3X8 10 400

T ¥ AM2.6X6
2538-012 Countersunk screw M2.6X6 10 200

12












BT CHR<ELDIA T —

EOM—mR\=1

LERRHRmkH E3-3-1 T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108
https://www.hirobo.co.jp/group/model/

A\ EE Note

HIROSO LIMITED

3-3-1 SAKURAGAOKA, FUCHU-SHI,
HIROSHIMA-PREF.,,JAPAN T726-0006
TEL:81-847-40-0088 FAX:81-847-47-6108
https://www.hirobo.co.jp/en/group/model/products/

OFRZEOABTD—E I LW EEM TCHEH T I L BBEIhTVET,

@QFEOABICOVWTIE, FEFELUVICEETEIEFHYET,
QFRENARBICOVWTHLEHLTHN TTH, A—IRBELEPHY,
EDZEPHBYELEDS, T—H{LEEIVETEIBBENVALET,

EHbnL S BRf

@OERLHERICOVWTROBEICAPHSTEREEVDIPRETOT, ITHRLEZS L,

(DReproduction of this manual, or any part thereof, is strictly prohibited.
(@The contents of this manual are subject to change without prior notice.

(®Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform

us.

®ltem 3@ not withstanding, we cannot be responsible for events related to the operation of your

model.

FR28F5R8
First printing

R FEST
May 2016

HT






